@

STEYR SCOUT ELITE

+
Y
(o]

6MM BOLT ACTION SNIPER RIFLE INSTRUCTION MANUAL

ANAWARNING!

NOT A TOY. USER RESTRICTED TO 18 YEARS OF AGE OR OLDER.

ALWAYS KEEP THE AIRSOFT GUN POINTED IN A SAFE DIRECTION.
THIS AIRSOFT GUN MAY CAUSE SERIOUS INJURY IF MISUSED OR MISHANDLED.

ALWAYS READ THROUGH ALL INSTRUCTIONS BEFORE USING.

THE PURCHASER AND USER SHOULD CONFORM TO ALL LAWS GOVERNING OWNERSHIP.
TRANSPORT AND USE OF AIRSOFT GUNS.



Steyr Scout Elite Bolt Action Sniper Rifle

Always wear eye protective gear.

When shooting airsoft gun for a target or game, you and all participants,
you and all participants muct wear goggles or other eye protective gear,
also paying attention to ricochets. (Pay sufficient attention also to third
personnel other than participants.)

Never aim or shoot a person or animal as the
target.

Never shoot as joking, always look before shoot,
careless use may cause injure and be punished.

Never shoot airsoft gun at places where people
and cars pass cross.

Avoid pulling the trigger carelessly.

Do not carryout in public place, put into a case
or bag for carrying.

Store airsoft gun at places out of reach by
children.

BB pellets may be shot out even if the magazine
is removed.

Safety Setting

Always set the selector lever to Safety position
until ready to shoot. Always keep airsoft gun
unloaded until ready to use.

/\ WARNING!

Always keep your fingers away from trigger
until ready to shoot.

Never disassemble or modify airsoft gun,
to avoid causing troubles and dangerous.

B The operation procedure varies according to the model. Make sure to operate an airsoft gun after recognizing its features.
B We are not responsible for any accidents, events, injuries or repair costs arising from wrong operation and handling or by modification and

disassembly of the gun.

B Repair cost is payable if user damages product with DIY work.



1 _aSRECIEICATIONS

CHEEK REST

BARREL-RECEIVER GROUP

BIPOD GROUP

TAKEDOWN SCREW (REAR)

i TAKEDOWN SCREW (FRONT)

MAGAZINE \FAKE MAGAZINE CAP

BIPOD TAKEDOWN PIN

—— =g
WEIGHT (without mag) 3.1 kg

LENGTH 1090 mm

BARREL LENGTH 450 mm

BARRLE CALIBER 6.03 mm

HOP UP ADJUSTMENT TDC

MAGAZINE 32 rds

COLOR BLACK

PELLET TYPE 6 mm BB

INITIAL SPEED (Normal) 460 FPS (140 m/s) with M130




2 _aSAFETY

Press the white button and roll forward to release the safety.
It is armed (firing ready) if the red mark appears.




Push on the bipod release switch to drop it
down. Simply push it back up to retract.

*The bipod is a moving part so repeated use typically causes wear.

4 _aBUITSTOCK &

EEK REST ADJUSTMENT
Adjust the buttstock and cheek rest position by tightening/loosening
the adjustable screw at the right side of your rifle.

\/

I oo ? 7777777




5 _uMAGAZINE INSTALLATION

Main magazine

Simply snap the magazine into place as necessary.
Press the magazine release button to remove it.

*Non-compatible with MOD24 standard magazine, which can only be

used by changing the maganzine inner case.

Spare magazine

Press the 2 side buttons to remove the
dust cover. Insert the spare magazine
vertically into the buttstock.

‘6 _auREFILLING BBS

Press on the magazine to let maganzine feeding lip pop out (1). Aim the BB filler
to the feed lip on the magazine (2). Start refilling BBs into the magazine (3).
Push BBs in place with the pusher or rod (4).




7 _aREADY.TO FIRE

Pull up on the charging handle and then pull all the way back to load .
With the action in place, make sure the charging handle is secure in position
before firing by pulling the trigger. (Not available on Safety)

Pull the trigger when ready to fire.



8 _auhOR UP ADJUSTMENT

The TDC adjustable wheel with positive feedback gives you 120+
positions for a more precise shooting experience.

Clockwise to increase the hop-up.

Counterclockwise to decrease the hop-up .

X Too much hop-up (Return the lever toward NORMAL)

o
VvV o
; \
BEST POSITION ' D
W
o

X Not enough hop-up (Move the lever toward HOP)
Or, too much hop-up(Return the lever toward NORMAL)



9 _mMAINTENANCE

Drop a few drops of silicone oil from the pellet entrance, then fire pullets equivalent to 1 or 2 maganzine.
Use the cleaning rod(with cotton) as shown below, to remove the excess oil to complete the miantenance.

o

————— / e [ —

. - = = [ ( |:
N

) /% .

Always begin the maintenance by returning the hop up adjustment lever to the Normal (HOP off) position.
The inside chamber is a precision component, it can be damaged easily. Be careful during maintenance.
Never use any used pellets.

Cut the cotton of the size

as shown. ’
/ﬁ\ C
%
KN
+/

How to use a cleaning rod

Cut a cotton cloth to the size as shown and insert
one end into the hole in the rod.(Adjust the length of
the cloth for smooth entry into the barrel.)

10

Isita VSR10? Itis not VSR10 compatible.

Is it a MOD24 system? Yes, but with the Bore-Up cylinder system.

Isit intgrc?angeable with the MOD24 Its Maganzine inner case does not fit.

magazine?

/c-)\:]et::aehﬁgrl)t;r;terchangeable with that It is compatible with trigger unit, hop up chamber and inner barrel.

Hop up bucking recommendation? Predator hop up bucking.

How to fix stuck BBs? Pull back the bolt to full stop. Then dislodge BBs with a cleaning rod.

How to fix poor trajectory? Clean the barrel, check the airtight and then adjust the hop up as necessary.
How to fix a broken airsoft gun? Hand it over to the nearest distributor or tech. DO NOT DIY to avoid warranty problems.
Can I switch the Elite upper to my Yes, you can.

airsoft Steyr Scout?




11 _aeEXPLODED VIEW

2. Elite_Upper (Back)

1. Elite_Upper (Front)

5. Scout_Magazine

Scan the QR-code Modify Airsoft [Steyr Scout]
to view the detail. Owners Group How-To

(T hRESS)



LODED VIEW

01-

-

Inner Barrel

01-

N

01-

w

01-4 Top Rail
01-5 M4x8 Combine Screw
01-6 M3x5 Adjust set Screw

01-

-

M3 Wheel Screw

01-

-]

Positioning Spring
01-9 TDC Positioning Ball

01-10 TDC Wheel

Predator Hop Up Bucking

M3x6 Top Rail Screw (2 pcs)

01-11

01-12

01-13

01-14

01-15

01-16

01-17

01-18

01-19

01-20

Barrel Combine Pin (2 pcs)
Front Receiver

Combine Bridge

M3x6 Combine Screw (2 pcs)
M2.5x8 Screw (2 pcs)
M2.5x12 Screw

Hop Up Arm

Hop Up Chamber (right)
Chamber Nut

Hop Up Chamber (left)

01-21 Barrel Front Cap

01-22 Outer Barrel

01-23 Barrel Mount

01-24 O-ring (2 pcs)

01-25 Magzine Well

01-26 Washer (2 pcs)

01-27 Washer (2 pcs)

01-28 M3X12 Combine Screw
01-29 M3X10 Combine Screw

01-30 M2X6 Self-Tapping Screw

01-31 Hop Up Adjustment Lever
01-32 M2.5x8 Screw (2 pcs)

01-33 Hop Adjuster (right)

01-34 Hop Adjuster (left)

01-35 Hop Up Adjustment Spring
01-36 Hop Up Adjustment Pin

01-37 Washer (2 pcs)



o
v
-

Spring Guide Stopper

02-2 Trigger Assembly

02-3 Washer (3 pcs)

02-4 M3X10 Combine Screw (2 pcs)
02-5 POM Bushing (front)

02-6 Back Receiver

o
v
-

POM Bushing (back)
02-8 Pin

02-

©

Safety Housing

02-10 Screw

02-11

02-12

02-13

02-14

02-15

02-16

02-17

02-18

02-19

02-20

LODED VIEW

Washer

Safety Bar
Positioning Ball
Positioning Spring
Set Screw

Safety Pin

Lock Piece

Pressure Spring
Safety Roller Sub-assy

Pivot Pin

02-21 M2.5X8 Combine Screw (2 pcs)  02-31 Bolt Clip Spring
02-22 Enlarge Cylinder Head 02-32 End Cap

02-23 O-ring 02-33 End Cap Screw
02-24 Enlarged Air Brake Piston Head

02-25 Enlarge Piston

02-26 9mm Irregular-pitch Spring

02-27 Enlarge Spring Guide

02-28 Enlarge Bolt

02-29 Bolt Handle

02-30 Bolt Clip Pin



14 _amEXPLODED VIEW

03

0

5
|
|
|
|
|
|
|
|
|
|
|
|
|
.

18

03-1 Stock Body

03-2 Nut (2 pcs)

03-3 M4X10 Rail Screw (2 pcs)
03-4 Rail

03-5 Right Lever Retainer
03-6 Spring

03-7 Left Lever Retainer
03-8 Lever Actuator

03-9 Pin

03-10 Pin (2 pcs)

03-11 Bipod Takedown Pin

03-12 Bedding Washer

03-13 Takedown Screw (front)
03-14 Nut

03-15 M3X8 Screw

03-16 Takedown Screw (rear)
03-17 Washer

03-18 Left Stock Insert

03-19 Butt Stock Cove

03-20 Screw (2 pcs)

03-21

03-22

03-23

03-24

03-25

03-26

03-27

03-28

03-29

03-30

Right Grip Rail 03-31 Right Snap Latches 03-41 Adjustment Screw
Right Bipod Body 03-32 M3X6 Screw (4 pcs) 03-42 M5x6 Position Screw
M2.5X6 Screw (6 pcs) 03-33 Spring (4 pcs) 03-43 Enlarge Mag-well
Left Bipod Body 03-34 Left Snap Latches

Left Grip Rail 03-35 Fake Bottom Magazine

Bipod Swivel Body  03-36 Spacer

Right Spring Clip 03-37 Butt Plate

Spring (2 pcs) 03-38 Square head bolt
Left Spring Clip 03-39 E-clip
Fake Body Magazine 03-40 Adjustment Spacer



15 _amEXPLODED VIEW

04-1 Cheek Rest 04-11 Base Plate

04-2 M4x10 Combine Screw 04-12 M2.5x12 Screw (2pcs)
04-3 Spring

04-4 M3x6Screw

04-5 Hex Head Bolt

04-6 Washer

04-7 Side Plate

04-8 Plate

04-9 Adjustment Screw

04-10 M2.5 Bolt (2pcs)




16 _amEXPLODED VIEW

05




STEYR ARMS GmbH, Austria, and the Steyr logo
are registered trademarks of STEYR ARMS GmbH
- www.steyr-arms.com - and are used for airsoft replicas under license

. . MODIFY
from ActionSportGames| A/S, Denmark - www.actionsportgames.com.

Manufactured by Modify-tech
www.modify-tech.com

No.21, Ln. 384, Yongfeng Rd.,

Bade Dist, Taoyuan County 334015, Taiwan



@

STEYR SCOUT ELITE

+
Y
(o]

6MM BOLT ACTION SNIPER RIFLE INSTRUCTION MANUAL

ANAWARNING!

NOT A TOY. USER RESTRICTED TO 18 YEARS OF AGE OR OLDER.

ALWAYS KEEP THE AIRSOFT GUN POINTED IN A SAFE DIRECTION.
THIS AIRSOFT GUN MAY CAUSE SERIOUS INJURY IF MISUSED OR MISHANDLED.

ALWAYS READ THROUGH ALL INSTRUCTIONS BEFORE USING.

THE PURCHASER AND USER SHOULD CONFORM TO ALL LAWS GOVERNING OWNERSHIP.
TRANSPORT AND USE OF AIRSOFT GUNS.



Steyr Scout Bolt Action Sniper Rifle

AELEERR
EHER  MAESHAENARNEERIEMRMESR -
FARRE  UERREERAEMESASERIIEZE -

Watch out!

©
N
ft

SHEAZNK  BERHERBESZERRY -
HOKEATIRESERGE - EMBZERE -

FABENHGEHERTIRY B BAHEXLEHNNEEREREIZIRMTT - BIEEERE - BBEMAJESTHE S
BEMABRLBBRPLUERE - HZE - BAIOER -

Safety Setting

HARHER - BHLZEBOIRRET RS ERT - BETF IR R BAZBTIFESERULE -
Safetyfiu# -

=
=K
m BT ERMSCOUTRIAINAE - BIRIELE -
n EFEEARATHRESRBEENREZENSY - B - BE - AERERNFIEIFMEENEECERTAETET -

EREEEE:
HEWEISCOUTE - s ARBRIAMP TN - BHRA LHBERE - BUMELKBEENEREAE -
WRERIRIEFM - FEISREL -



1 bl TE RER

M‘ L

JRXEEE

Vadm
.

L

\
N BETRESRH
£ 83 B

BEHRESH

—ﬂ
Eg— 3.1 kg
wWR 1090 mm
AERE 450 mm
AEE R 6.03 mm
Hop 58 & & #t TDC
HERE 32 rds
BEEeEE BLACK
EEIEE 6 mm BB
BOME(—]) 460 FPS (140 m/s) with M130




2 R0 B B 1R (F

BT B &R %m A ED o # 8 RER GRS
ERETRERAG AIRTRUBIHMNRE -




3 il ZR 3R F

BTRETHHMRERE - BT mfl
MR -

ERPOF ERSHRLSBIEEREA -
cHRFEREDSH  RRMEMTAEAER -

A iR IR AR A

EENERELRERRMCE -
FEACRESAANERRS
BRI RERR

\/

I oo ? 7777777




FE[E

WEBLGBEHNANTREEREK -
R BEEELNHERNTEEEDRT -
*HBERMOD24BEBET A - BERNE -

firs FA 58 [E

SR TMAERTEATEHENT -
BEIEAR—ERABEAEERNS
B -

6 _aBBiEH &

(1) cREEERELBBESEREZ (2) PHRESKEEEHEQAL
(3) 1¥BBER AHERh (4) HAHRHEEUIEKBBE -




7 eBLEE

(1) e mER%E
(2)RNFERUELE -SEBLRURECCR  BITHE -

SafetR I\ T £ ik 1 B i #%




8 _amblOP UP

BTIREHNERER
TDCHRABHmREM 120 AR BB EMHop Upif B -
o I8 BF £t iR S TDCUR 44 Sl B MMHop TR E -
PRHAIRZ -

X Too much hop-up (Return the lever toward NORMAL)

V ©
3

BEST POSITION ' : D
W

© X Not enough hop-up (Move the lever toward HOP)
Or, too much hop-up(Return the lever toward NORMAL)




?EEEDM*E EWE,.“BB§$°

/
. ; — E
]_I
— @
o,
N
) /%
) —
/.
=]
as shown. vvina e cut coton clotn.

Cotton cloth

?%\@
%a% M

4N f=] 1E §& {5 A 18 48 1%

BAETNE T2 x1I0mmNEAFHARFBERIFRIRERSES
MEOBAR URENSNETRERE
*HFEBMABHOPR - I % i ALHOP & T 18 3L 85T -

10_A°‘

\@\\&

2AEZVSRIORH? BIVSRIORMAHEE -

E B EMOD24/SSG24 R M ? 2 EBERIBEBRB/MAMRA.

EAMOD24MBEER T HA? FEBRARE

THESE|RMOD24H? ER¥A - HopERAREHA -

EHEERNHOPRE? Predatori@®R -

MRBEFEZEEEER? BEEHEREEM  UWEBFETHER -

EEETERREEMR? ARREBFER IR ERZEAFTZHEHOPME -
BRREZEEEE? BRAEMEHEAEERMERE  F2REDF U EREES -
Stevi Scout R T




HiesaEER (1)

Modify Airsoft [Steyr Scout]
Owners Group How-To



01-1 A&

01-2 Predator HopRZ
01-3 M3x6 (2A)
01-4 EH#E

01-5 M4x8 1##4

01-6 M3x5 FHEIFLA
01-7 M3 E88IR44
01-8 ENIMIRIER
01-9 TDC3Efi#8Ek

01-10 TDC A%z

01-11 {EEEZEEE M (2A)

01-12 {ESAEIER
01-13 [(EERE

01-14 M3x6 84 (2A)

01-15 M2.5x8 1844 (2A)

01-16 M2.5x12 8#4%
01-17 TE#2

01-18 HoplE (&)
01-19 248

01-20 HoplE (Z=fl)

01-21 SME HEOE

01-22 M

01-23 EEEEE

01-24 EEEEE O 2A)
01-25 BE1E

01-26 BH (2A)

01-27 EFEES (2A)
01-28 M3X12 84k

01-29 M3X10 8244

01-30 M2X6 1844

01-31 Hop Up REAHIER
01-32 M2.5x8 1844 (2A)
01-33 HOPZERBHIE (G 1)
01-34 HOPZERBHIR (=)
01-35 HopiREHIREITEE
01-36 Hop:@EEHIFEMITE12

01-37 5 (2A)



02-1 REHE

02-2 iRI%ABAL

02-3 EFHES 3A)
02-4 M3X10 2% (2A)
02-5 HEPOMH#RIR (A1)
02-6 HERA

02-7 HEPOM#IR (1&)
02-8 {RIGRIREENESH
02-9 fRIGEEE

02-10 1B%%

02-11 fRIGEIRER
02-12 {RIGER

02-13 fRIGEIRE MK
02-14 EIHMIRES
02-15 LE{T4R4%

02-16 fRE&TEML - 1&ESH
02-17 fRISEM A

02-18 fRIBTEM FEE
02-19 {RI&HR

02-20 RS REHIEH

02-21 M2.5X8 8844 (2A)
02-22 MABRELEE
02-23 MAREIFEOR
02-24 MAEEHIR
02-25 MAEEH

02-26 9mm

02-27 MARIIRIERR
02-28 MARIIERR
02-29 SRELHIHA

02-30 HITATEMIR

02-31 HIREMESR
02-32 RELEE

02-33 BER#



03-1 tEfEERE

03-2 1218 (2A)

03-3 M4X10 84 (2A)

03-4 BIEABEELE

03-5 1EIEHIZEE I (5)
03-6 FIZREIEFIEREE
03-7 1BIEMIZREEF# (£)
03-8 1RIERMIZRFiEiRER

03-9 FiIZE-RHEIRERIm
03-10 FIZREEFIEHEH 2A)

03-11 1E1EIEEEIEH

03-12 {ESHNBA

03-13 HESAIRE SR
03-14 3218

03-15 M3X8 1g#

03-16 HESERETRY
03-17 8/

03-18 BRRHZ ISR

03-19 ERKE

03-20 HEFREEZE R 2A)

03-21 RIZRARZER
03-22 128 (4)

03-23 M2.5X6 884 (6\)
03-24 HIZE (%)

03-25 MIZRERIER
03-26 MIZRIZREERS
03-27 RIZREMF# (H)
03-28 MIZRFHEEE 2A)
03-29 RIZREMFHE (&)
03-30 HKEMEEIR

03-31 HKEMEEFE (B) 03-41 BRFHERL

03-32 M3X6 #2% (4N) 03-42 M5x6 244
03-33 KEMEE-FIEEHRE 4AN)

03-34 KEfiEEFE (£)

03-35 EifiEERE

03-36 B ELR

03-37 EITIKE

03-38 FHHIRR

03-39 Efll

03-40 1EIEER




12

04-1 RHRE
04-2 M4x10 $8#4
04-3 RERRIE R3S

04-4 M3x6 844

04-5 NARE
04-6 BEAREEEE R
04-7 RBERRMUR
04-8 RARRIE R

04-9 RERDAZEESH
04-10 M2.5 1842 (2A)
04-11 RARRIE R EIER

04-12 M2.5x12 $8% (2\)







STEYR ARMS GmbH, Austria, and the Steyr logo
are registered trademarks of STEYR ARMS GmbH
- www.steyr-arms.com - and are used for airsoft replicas under license

. . MODIFY
from ActionSportGames| A/S, Denmark - www.actionsportgames.com.

Manufactured by Modify-tech
www.modify-tech.com

No.21, Ln. 384, Yongfeng Rd.,

Bade Dist, Taoyuan County 334015, Taiwan



	20240116-Steyr Scout Elite Instruction Manual (English+Chinese)
	dl9Steyr Scout Elite Instruction Manual (English+Chinese)
	20220601 Steyr scout elite說明書-英文版.pdf

	11
	12

	13
	14
	20240116-Steyr Scout Elite Instruction Manual (English+Chinese)
	工作區域 25
	dl9Steyr Scout Elite Instruction Manual (English+Chinese)
	20220601 Steyr scout elite說明書-中文版.pdf

	工作區域 26
	工作區域 27

	工作區域 28
	工作區域 29
	20240116-Steyr Scout Elite Instruction Manual (English+Chinese)
	工作區域 30
	dl9Steyr Scout Elite Instruction Manual (English+Chinese)


